FOO rnof T ENGINE FITTINGS
RRHL AR ENGINE FITTINGS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F00-1 6WWV-046502-5000 STEPPED SCREW M5 M54 T J 3

FO00-2

6WWYV-000102-5000

GUARD, SMALL SPROCKET

n i




U LOCK KIT

FO1-B

B E/ILOCK KIT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F01-B-1 6KWV-011200-1001 LOCK KIT 4 TAT 1 WHITE BIKE
F01-B-1 6KWV-011200-1101 LOCK KIT 4 TAT 1 BLACK BIKE
FO1-B-2 30102-050008900 INNER HEX SCREW M5x8 nJu k1~ 2
F01-B-3 30102-050025900 INNER HEX SCREW M5x25 nlhuv ki~ 3
F01-B-4 6KWV-016500-1100 BLUETOOTH KEY ASSY w  Od 1
F01-B-5 30102-050012810 SCREW M5x12 2
F01-B-6 6KWV-016300-1100 KEY ENODEB 9 1 1
F01-B-7 6WWV-046502-5000 STEPPED SCREW M5 M54 T J 2
F01-B-8 6KWV-016200-1100 ELECTRONIC STEM LOCK 2D ~ 1
F01-B-9 6KWV-010010-1000 SEAT CABLE ao 1
FO1-B-10 6GU#-010320-6000 LOCK SEAT, SEAT gr a 1
F01-B-11 30006-060016870 BOLT M6x16 < 2
F01-B-12 EB8V-010120-1000 KEY 1
F01-B-13 6KMV-011020-B001-22 KEY BILLET 1
F01-B-14 6KWV-011130-1100 BLUETOOTH REMOTE KEY woi 1




MUFFLER

OKreﬁ

FO2

S WA/ MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F02-1 OHU0-176000 OXYGEN SENSOR ey H 2
F02-2 6WWV-020001-5000 BUSHING, EXHAUST PORT n -~ 2
F02-3 6WWV-020004-5000 SEAL GASKET, EXHAUST n oL Mo 2
F02-4 K-51010086100 SELF-LOCKING NUT M8 CU 5 25 M8 4
F02-5 6WWV-021100-5001 EXHAUST PIPE ASSY nel 147 1
F02-6 6L30-021001 SEAL SLEEVE 1, GRAPHITE nLM, ¢ 2
F02-7 C63605058100 CLAMP '| 2
F02-8 6WWV-020002-5000 BUSHING, MUFFLER BODY Ny G 8
F02-9 30006-080030810 BOLT M8x30 < 3
F02-10 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY Ny €Tl | 4
F02-11 6KWV-021200-1002 FRONT MUFFLER BODY Ny 047 1
F02-12 6KWV-021300-1001 REAR MUFFLER ASSY PNy i 47 1
F02-13 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x125) JU 1
F02-14 6KWV-021001-1000 MUFFLER GUARD A 1
F02-15 6GU#-021005-6000 GUARD RUBBER SLEEVE i €1 2
F02-16 30204-080810 NUT M8 % 1
F02-17 30102-080040810 SCREW M8x40 1




FO3-1

I_¥ ]

MAIN FRAME

%%/ MAIN FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-1-01 | 6KWV-031000-1000-0BP00 FRONT FRAME ASSY 3 0 14T 1
F03-1-02 6KWV-030050-1001 HEADLIGHT UPPER BRACKET zci G H 1
F03-1-03 30102-060012810 SCREW nnh M6X12 2
F03-1-04 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x251] Ju 3
F03-1-05 30301-060470 RETAINER o | 3
F03-1-06 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE to™H G T 4
F03-1-07 6KM0-120010 T-TYPE BUSHING ASSY T3 AT 2
F03-1-08 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x1273 JU 2
F03-1-09 6KWV-030002-1000 HEADLIGHT LOWER BRACKET zsi G a 1
F03-1-10 30006-060022810 BOLT < 3
F03-1-11 6KM#-181001-8001 DAMPING RUBBER MAT R 3
F03-1-12 9060-180029 RUBBER CUSHION TUBE, RADIATOR QAaH AT T 4
F03-1-13 6WWV-030011-5000 INNER HEX SCREW M10x45 N M10X45 4
F03-1-14 6WWV-030013-5000 INNER HEX SCREW M8x16 nJu M8X16 2
F03-1-15 6L30-030091 BOLT M10x60 Uty < 1
F03-1-16 6WWV-030009-5000 ENGINE HANGING BRACKET AL W* 1
F03-1-17 6WWV-030018-5000 BOLT M12x60 <« M12X60 1
F03-1-18 6GU#-030008-6000 BOLT, SIDE BRACKET BH <« 1
F03-1-19 30006-050012810 BOLT M5x12 < 3
F03-1-20 6WWV-030003-5000 BRACKET, SIDE STAND SWITCH CABLE PeArid Adh™H 1
F03-1-21 6WWV-030017-5000 INNER HEX SCREW M10x30 nlhu e M10X30 1
F03-1-22 6KWV-030001-1000 SIDE STAND 5™ 1 WHITE BIKE
F03-1-22 6KWV-030001-1000-10 SIDE STAND O ™H" 1 BLACK BIKE
F03-1-23 6KWV-030010-1000 SIDE STAND BRACKET B8™H G a 1
F03-1-24 30208-102810 NUT M10x1.25 s 1
F03-1-25 6L30-030071-10000 SPRING SLEEVE, SIDE BRACKET BH aAi 1
F03-1-26 6L32-030050 SPRING, SIDE BRACKET B5™H" &+ 1
F03-1-27 0180-014010 WIRE CLIP 1747 1
F03-1-28 30102-080050810 INNER HEX SCREW M8x50 nJu M8X50 2
F03-1-29 30204-060870 NUT M6 25 M6 1
F03-1-30 6KWV-030060-1000 HORN BRACKET G a 1
F03-1-31 6WWV-030019-5000 RUBBER BUSHING AT €T 1
F03-1-32 6KWV-030070-1000 ROLL-OVER SENSOR SEAT Boeyr G a 1




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty Remark(s)
F03-1-33 30006-060012870 BOLT M6x12 <« M6x12 2 ALT:- 30006-060012810
F03-1-34 6KWV-030004-1000 POWER LOCK BUSHING 20 G 2
F03-1-35 30902-0401320 BLIND RIVET 4x8 "l 2
F03-1-36 6WWV-190012-5000 VIN PLATE wW 1




FO3-2

REAR FRAME

B4/ REAR FRAME

Y




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-2-1 6KWV-032000-1000-0YJO0 REAR FRAME ASSY YA I ¢ 1 WHITE BIKE
F03-2-1 | 6KWV-032000-1000-0DH00 REAR FRAME ASSY N " 14T 1 BLACK BIKE
F03-2-2 6WWV-030017-5000 INNER HEX SCREW M10x30 niu e M10X30 4
F03-2-3 6WWV-030023-5000 NORDLOCK_WASHER_M10 2As | 4T M10 4
F03-2-4 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x1273 JU 2
F03-2-5 6WWV-030070-5000 AIR FILTER MOUNTING ASSY MeH G 4T 2
F03-2-6 9060-180029 RUBBER CUSHION TUBE, RADIATOR Qar AT 1 2
F03-2-7 6WWV-030019-5000 RUBBER BUSHING AT €T 2
F03-2-8 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20s] JU 2
F03-2-9 30006-060016810 BOLT M6x16 < 2
F03-2-9 30006-060016870 BOLT M6x16 < 2
F03-2-10 6KWV-030040-1000 FRONT SEAT REAR BRACKET dro™H a 1
F03-2-11 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) Ju 2
F03-2-12 0010-021019-0010 BOLT M6x12 < 4
F03-2-13 6KWV-030030-1000 FRONT SEAT FRONT BRACKET de” H a 1
F03-2-14 6GU#-030200-6000 BRACKET, REAR FENDER a@ —H Q4T 1
F03-2-15 30006-080025810 BOLT M8x25 < 1
F03-2-16 30102-080020810 SCREW M8x20 2
F03-2-17 FB6V-042042-1000 BATTERY SPONGE FILL > - D -60x20x4 2
F03-2-18 0180-014010 WIRE CLIP 1747 1
F03-2-19 30006-060012870 BOLT M6x12 < M6x12 2
F03-2-20 6KWV-041115-1000 CUSHION MAT N "HA " o 1




FO4-1 NT1 PLASTICS1

R T /PLASTICS |




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-1-01 6KWV-040201-1001 DEFLECTOR DECO GUARD ML 1
F04-1-02 6KWV-040202-1000 HEADLIGHT UPPER DECO GUARD z g 1
F04-1-03 | 6KWV-040203-1000-0HDOO HEADLIGHT LH DECO GUARD 2 ot 1 WHITE BIKE
F04-1-03 | 6KWV-040203-1000-0D500 HEADLIGHT LH DECO GUARD z ot 1 BLACK BIKE
F04-1-04 | 6KWV-040204-1000-0HDOO HEADLIGHT RH DECO GUARD z gL 1 WHITE BIKE
F04-1-04 | 6KWV-040204-1000-0D500 HEADLIGHT RH DECO GUARD z gt 1 BLACK BIKE
F04-1-05 6KM#-040081-8000-M1 NUT CLIP M5 M5 % 2
F04-1-06 6WWV-046501-5000 SCREW M54 T J 2
F04-1-07 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 5 @ 6
F04-1-08 6AQV-041117-1002 USB PLUG COVER use: ~ 1




FO4-2-B N T2 PLASTICS2

SR 11/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-2-B-1 6KWV-040412-1101 IGNITION LOCK DECO GUARD G _ 1
F04-2-B-2 6KWV-040301-1101 DASHBOARD BRACKET @ G "H_ 1
F04-2-B-3 6KWV-040302-1100 DASHBOARD DECO GUARD @ _ 1
F04-2-B-4 6KWV-040306-1100 LH AMBIENT LIGHT DECO GUARD t Qo 1
F04-2-B-5 6KWV-040307-1100 RH AMBIENT LIGHT DECO GUARD L Qo 1
F04-2-B-6 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) JU 2
F04-2-B-7 6WWV-046502-5000 STEPPED SCREW M5 M54 T 3 2
F04-2-B-8 8080-000001 CLASP JE 2
F04-2-B-9 6KM#-040081-8000-M1 NUT CLIP M5 M5 % 4
F04-2-B-10 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) JU 4
F04-2-B-11 6KWV-040305-1100 DASHBOARD RUBBER e G €1 4
F04-2-B-12 6KWV-041110-1100 KEY ENODEB BRACKET 991G H 1
F04-2-B-13 6KWV-041111-1100 AMBIENT LIGHT CABLE BRACKET hosd G H 1
F04-2-B-14 30110-421130010 SCREW ST4.2x13 5 5




FO4-3 N T3 PLASTICS3

HRHEI/PLASTICSII




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-3-1 6KWV-040419-1000-10 FUEL TANK REAR DECO PLATE DECAL ASSY > Ao — D 4T 1 WHITE BIKE
F04-3-1 6KWV-040402-1000-0D000 FUEL TANK REAR DECO PLATE >Aqa — 1 BLACK BIKE
F04-3-2 6KWV-040401-1001 FUEL TANK UPPER DECO PLATE >4 — 1
F04-3-3 6KWV-040403-1000-0D500 FUEL TANK LH DECO PLATE >4t — 1
F04-3-4 6KWV-040404-1000-0D500 FUEL TANK RH DECO PLATE >AqL — 1
F04-3-5 6KWV-040405-1000 FUEL TANK LH DECO STRIP >At I 1
F04-3-6 6KWV-040406-1000 FUEL TANK RH DECO STRIP >A4L I 1
F04-3-7 6KWV-040407-1001 FUEL TANK LH FRONT DECO PLATE >At — 1
F04-3-8 6KWV-040408-1001 FUEL TANK RH FRONT DECO PLATE >A4L — 1
F04-3-9 8080-041130 PLASTIC SCREW a 4T 6
F04-3-10 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) Ju 4
F04-3-11 30110-421130010 SCREW ST4.2x13 5 24
F04-3-12 6090-040302 RUBBER DAMPER AT T 8
F04-3-13 6090-040303 BUSHING 8
F04-3-14 8010-000002 TOOL ST4.2 - —ST4.2 4
F04-3-15 8080-040064 DAMPER, FRONT FENDER hA" €1, 2
F04-3-16 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x207 JU 8
F04-3-17 6KWV-040421-1000-10 FUEL TANK LH REAR DECO PLATE DECAL ASSY >4t o — D 4T 1 WHITE BIKE
F04-3-17 | 6KWV-040409-1000-0D000 FUEL TANK LH REAR DECO PLATE >4t a — 1 BLACK BIKE
F04-3-18 6KWV-040420-1000-10 FUEL TANK RH REAR DECO PLATE DECAL ASSY >ALa — D 4T 1 WHITE BIKE
F04-3-18 | 6KWV-040410-1000-0D000 FUEL TANK RH REAR DECO PLATE >AqLa — 1 BLACK BIKE




F04-4

nT4

PLASTICS4

B IV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-4-1 6KWV-040501-1000 RADIATOR LH DECO PLATE Qavt — 1
F04-4-2 6KWV-040503-1000-0YJ0O0 RADIATOR LH DECO PLATE DECO STRIP Qart — 1 1 WHITE BIKE
F04-4-2 6KWV-040503-1000-0VEOO RADIATOR LH DECO PLATE DECO STRIP Qart — 1 1 BLACK BIKE
F04-4-3 6KWV-040505-1000 LH INNER PLATE, RADIATOR Qart i — 1
F04-4-4 6KWV-040601-1001 VEHICLE LH FRONT DECO PLATE yt’ — 1
F04-4-5 6KWV-040602-1001 VEHICLE RH FRONT DECO PLATE ytL’ — 1
F04-4-6 6KWV-040506-1000 RH INNER PLATE, RADIATOR Qarl gl — 1
F04-4-7 6KWV-040504-1000-0VEOO RADIATOR RH DECO PLATE DECO STRIP Qarnl — 1 WHITE BIKE
F04-4-7 6KWV-040504-1000-0YJ0O0 RADIATOR RH DECO PLATE DECO STRIP Qarnl  — 1 BLACK BIKE
F04-4-8 6KWV-040502-1000 RADIATOR RH DECO PLATE "Qan L — 1
F04-4-9 6KM#-040081-8000-M1 NUT CLIP M5 M5 % 5
F04-4-10 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 5 14
F04-4-11 8030-040800-00001 NUT CLIP M6 M6 25 2
F04-4-12 6GU#-000202-6000 T SHAPE BUSHING KIT T3 AT 2
F04-4-13 6WWV-047001-5000 INNER HEX SCREW M6x25 M6x257) JU 2
F04-4-14 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) Ju 3
F04-4-15 6WWV-046502-5000 STEPPED SCREW M5 M54 T J 2




FO4-5 NT5 PLASTICSS

R VIPLASTICS V

18




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-5-1 6KWV-040702-1000 REAR SEAT FRONT DECO PLATE aqo’ — 1
F04-5-2 6KWV-040703-1000-0VEQO REAR SEAT REAR DECO PLATE a o a — 1 WHITE BIKE
F04-5-2 | 6KWV-040703-1000-0HDOO REAR SEAT REAR DECO PLATE aoa — 1 BLACK BIKE
F04-5-3 6KWV-040704-1000-0VEQO REAR SEAT DECO PLATE INNER PLATE oo —pg— 1 WHITE BIKE
F04-5-3 | 6KWV-040704-1000-0HD0O REAR SEAT DECO PLATE INNER PLATE ado  —g— 1 BLACK BIKE
F04-5-4 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x147) JU 2
F04-5-5 30110-481130010 SELF-TAPPING SCREW ST4.8x13 5 10
F04-5-6 6KWV-040610-1000 RH FRONT FOOTREST DECO PLATE L0 — 1
F04-5-7 9060-180029 RUBBER CUSHION TUBE, RADIATOR Qar AT 1 1
F04-5-8 6KM#-181001-8001 DAMPING RUBBER MAT R 1
F04-5-9 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20s] JU 1
F04-5-10 6GU#-040036-6001 BRACKET, REAR FENDER a TH " 1
F04-5-11 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 5 O 3
F04-5-12 6GU#-040041-6000 INNER LINER, REAR LICENSE « Wk 3 — 1
F04-5-13 30110-420160010 SCREW ST4.2x16 5 | 2
F04-5-14 6GUV-040037-6003 REAR LICENSE BRACKET « WL 'H — 1
F04-5-15 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 5 O 2
F04-5-16 5HY#-040001-1000 BOLT M6x14 < M6x14 3
F04-5-17 6GU#-040038-6000 MOUNTING PLATE, REAR LICENSE «a Wk G — 1
F04-5-18 6KM#-160420-8001 SPONGE MAT Aés » 4
F04-5-19 6KWV-040609-1000 LH FRONT FOOTREST DECO PLATE t 0 — 1




FO4-6 NT6 PLASTICS6



